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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

@) (Spectrum | e
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 925.58971 MHz -46.14 dBm -33.14 dB 30,000 MHz 1,000 GHz 1.000 MHz 949.34283 MHz -46.50 dém -33,50 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83265 GHz -46.63 dBm -33.63 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.46576 GHz -46.72 dBm -33.72 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96635 GHz -45,34 dBm -32,34 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,49383 GHz -45,38 dBm -32,38 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.81092 GHz -41.07 dBm -28.07 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91642 GHz -41.14 dBm -28.14 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64579 GHz -41,39 dBm -28.39 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64979 GHz -41,23 dBm -28.23 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52756 GHz -37.49 dBm -24.49 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.53206 GHz -37.57 dBm -24.57 dg
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 870,32734 MHz -46,49 dBm -33.49 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1,59295 GHz -46.59 dBm -33.50 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.96959 GHz -45.40 dem -32.40 de
3.000 GHz 9.000 GHz 1.000 MHz 6.98142 GHz -41.23 dim -28.23 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265229 GHz -41,29 dBém -28.29 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55305 GHz -37.59 dBém -24.59 d&
i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 25/ 3MHz

Spe ¥
Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 979.39780 MHz -46.59 dBm -33.59 dB 30,000 MHz 1,000 GHz 1.000 MHz 937.70865 MHz -46.66 dBm -33.66 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.68279 GHz -46.52 dBm -33.52 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -46.39 dBm -33.39 d
1,920 GHz 3,000 GHz 1.000 MHz 2,49995 GHz -45,12 dBm -32.12 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,07355 GHz -45,31 dBm -32.31 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.83292 GHz -41.02 dBm -28.02 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90292 GHz -41,08 dBm -26.08 db
9.000 GHz 13.000 GHz 1.000 MHz 12.66829 GHz -41.20 dBm -28.20 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64479 GHz -41.42 dBm -28.42 dB
13.000 GHz 19,500 GHz 1.000 MHz 1552505 GHz -37.57 dBm -24,57 dB 13.000 GHz 19,500 GHz 1.000 MHz 1555555 GHz -37.58 dBm -24.58 di
—_— —
)i 2 )i [
L JL ) L JL J
D 20 08:41:04 20 08:43:2
Spectrum mq“
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm — e P e A
] ot ”
-60 dBs
-70 des
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 826.21439 MHz -46.36 dBm -33.36 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.45358 GHz -46.55 dBm -33.55dB
1,920 GHz 3,000 GHz 1.000 MHz 2,94224 GHz -45,32 dBém -32.32.d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92942 GHz -41.12 dBm -28.12 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65979 GHz -41,38 dém -28.38 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54605 GHz -37.53 dBm -24.53 dB
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LTE Band 25/ 5MHz

Spe ¥
Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -46.40 dBm -33.40 dB 30,000 MHz 1,000 GHz 1.000 MHz 956.61419 MHz -46.53 dBm -33.53 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.67901 GHz -46.53 dBm -33.53 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60051 GHz -46.40 dBm -33.40 d
1,920 GHz 3,000 GHz 1.000 MHz 2,49671 GHz -45,33 dBm -32,33dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05915 GHz -45,19 dBm -32,19 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99142 GHz -41.06 dBm -28.06 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98692 GHz -41.20 dBm -26.20 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64979 GHz -41,39 dBm -28.39 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64529 GHz -41,39 dBm -28.39 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52156 GHz -37.50 dBm -24,59 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54555 GHz -37.60 dBm -24,60 d&
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Highest Channel / QPSK
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Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 869.35782 MHz -46.63 dBm -33.63 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.58918 GHz -46.49 dim -33.49 dB
1,920 GHz 3,000 GHz 1.000 MHz 1,92018 GHz -39.64 dBm -26.64 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.87893 GHz -41.22 dBm -28.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64479 GHz -41.26 dBém -28.26 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.51256 GHz -37.68 dBm -24.68 dB
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LTE Band 25/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 955.15992 MHz -46.47 dBm -33.47 dB 30,000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz -46.57 dBm -33.57 db
1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -46.23 dBm -33.23dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59925 GHz -46.41 dBm -33.41 d8
1,920 GHz 3,000 GHz 1.000 MHz 2,49887 GHz -45,39 dBm -32,30 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,07031 GHz -45,16 dBm -32,16 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99542 GHz -41.17 dBm -28.17 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93792 GHz -40,90 dBm -27.90 db
9.000 GHz 13.000 GHz 1.000 MHz 12.66129 GHz -41.2¢ dBm -28.24 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64929 GHz -41.01 dBm -28.01 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55205 GHz -37.55 dBm -24,55 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54205 GHz -37.71 dBm -24.71 d&
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30.000 MHz 1.000 GHz 1.000 MHz 901,35182 MHz -46.54 dBm -33.54 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.59925 GHz -46.55 dBm -33.55dB
1,920 GHz 3,000 GHz 1.000 MHz 2,97391 GHz -45,26 dém -32.26 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.91842 GHz -40.98 dBm -27.98 d8
9.000 GHz 13.000 GHz 1.000 MHz 12.65229 GHz -41.40 dém -28.40 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55205 GHz -37.63 dBm -24.63 dB
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LTE Band 25/ 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

Spe ¥
Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 961.33683 MHz -46.37 dBm -33.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 952.25137 MHz -46.27 dBm -33.27 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -43.58 dBm -30.58 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.67607 GHz -46.64 dBm -33.64 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,47727 GHz -45,13 dBm -32,13 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,48483 GHz -45 .45 dBm -32.45 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82292 GHz -40.91 dBm -27.91dB 3.000 GHz 9.000 GHz 1.000 MHz 6.54342 GHz -41.01 dBm -28.01 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65329 GHz -41.42 dBm -28.42 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64279 GHz -41,23 dBm -28.23 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52056 GHz -37.64 dBm -24.64 db 13.000 GHz 19,500 GHz 1.000 MHz 15.50656 GHz -37.45 dBm -24.45 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1.000 GHz 1.000 MHz 919.77261 MHz -46.48 dBm -33.48 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.57364 GHz -46.59 dBm -33.59 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,49023 GHz -45,20 dBém -32.20 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.91392 GHz -41.19 dBm -28.19 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65079 GHz -41,37 dém -28.37 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54705 GHz -37.60 dBm -24.60 dB
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LTE Band 25/ 20MHz

7 ||| Spe ¥
Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 864.02548 MHz -46.52 dBm -33.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 908.13843 MHz -46.64 dBm -33.64 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -44.95 dBm -31.95 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -46.20 dBm -33.20 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96023 GHz -45,15 dBm -32,15 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05448 GHz -45,36 dBm -32,36 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93592 GHz -41.26 dBm -28.26 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99792 GHz -41.05 dBm -28.05 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63980 GHz -41.27 dBm -28.27 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65129 GHz -41.16 dBm -28.16 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54205 GHz -37.56 dBm -24,56 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.39049 GHz -37.59 dBm -24,59 d&
—_— —
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Highest Channel / QPSK
Spectrum [%]

Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 945,94953 MHz -46.60 dBm -33.60 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.45736 GHz -46.69 dBm -33.69 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,53090 GHz -45,36 dBém -32.36 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.04892 GHz -41.22 dBm -28.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64079 GHz -41.29 dém -28.29 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52006 GHz -37.63 dBm -24.63 dB
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Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0044
40 Normal Voltage 0.0071
30 Normal Voltage 0.0073
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0056

PASS
-10 Normal Voltage 0.0015
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0052
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0023

Note:
1. Normal Voltage =12.00 V. ; Battery End Point (BEP) =8.00 V. ; Maximum Voltage =40.00 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG171916B

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK Limit: 13dB
RB Size Full RB Result
Middle CH 5.16 PASS
LTE Band 26 / 15MHz / QPSK
Middle Channel / Full RB
Ref Level 30.00 dBm _ OFfset 10.60 b
o att 30 dB__AQT 2 ms ® RBW 20 MHz
1E-0 ‘\
R|
e y Distribution Function MEM:::,:\:-:I n\:;:‘n
Mean | Peak | crest | 10% | 105 | D% | D019 |
Trace 1 [ 2117 dBm  26.90 dém 5.73 d8 2.43 d8 4.38 d8 5.16 d8 5.54 d8
o )
TEL : 886-3-327-3456 Page Number 1 A26-1 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.23 | 129 | 299 | 3.03 | 498 | 492 | 9.99 - 1418 | - - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - - - - - - - - -
TEL : 886-3-327-3456 Page Number 1 A26-2 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.30 dBm) 14.03 dBm)
836.80770 MHz 836.63430 MHz
= ne 26.00 dB @ 26.00 dB
- P VL e A st 1.230800000 MHz 04 A 1.286700000 MHz,
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7 I T
o
¥2 '
-tod N -10 o 7
\ /
20 d 20 d
g o g - ~
=30 c e FA0.dBmy A R
e Ve 2V e
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.8077 MHz 16.30 dam nd8 down 1.2308 MHz ML L 836.6243 MHz 14.03 dam nd8 down 17867 MHz
TL 1 835.8816 MHz -9.91 dBm nd8 26.00 dB TL L B35.6622 MHz -11.81 dam nd8 26.00 dB
T2 1 837.1126 MHz -9.85 dBm Q factor 679.9 T2 1 B37.149 MHz -11.89 d8m Q factor 650.2
L U J wa L JU L]

J

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.15 dBm) ™M1[1] 15.27 dBm)
& 836.49400 MHz 836.99220 MHz
= nde 26.00 dB @ x ndB 26.00 dB
g i e W 2.991000000 MHz 104 W aatind It VI ek et N 3.033000000 MHZ|
j Q factor 279.7] 7 Q factor | 275.7
d { a4 / 4
a o 7 T
T
-10 df -10 d J. \\"
\ I’ \
20 d 20 d 5|
- S Nan T Vel Yo A
40 df
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.494 MHz 16.15 dBm nd@ down 2.991 MHz M1 836.3322 MHz 15.27 dBm nd@ down 2,033 MHZ
TL 1 834.9895 MHz -9.60 dBm ndd 26.00 dB TL L £34.9635 MHz -10.67 dBm n 26.00 dB
T2 1 837.9805 MHz -10.24 dBm Q factor 279.7 T2 1 B83B.0165 MHz -10.89 dém Q factor 275.7
L ] o [ )il (]

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.33 dBm) ™M1[1] 13.99 dBm)
835.01100 MHz 835.69100 MHZ,
= ! ndB 26.00 dB)| @ 22 ndB 26.00 dB|
- P A ANy VB e | 4.975000000 MHZ, 04 T R e FBYA o 4.915000000 MHZ|
T Q factor \ 167.8 f Q factor \ 170.0,
d / Y a4 | |
a 1 Y 0
¥ di
-tod + i -10
/ \
20 d . 20 d
P = Rl » -
W (VAP
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.011 MHz 14.33 dBm nd@ down 4.975 MHz M1 B35.691 MHz 13.99 dBm nd@ down 4915 MHZ
T 1 834.022 MHz -11.51 dam nd8 26.00 dB TL L £34.052 MHz -12.07 dam n 26,00 d8
T2 1 838.998 MHz -11.32 d8m Q factor 167.8 T2 1 B3B.968 MHz -12.24 dBm Q factor 170.0
L ] o [ )il (]

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 26

Middle Channel / 10MHz / QPSK

o
RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
e att 30 dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1007100
(@17 Max
™Il 16.47 dBm|
M 840.7760 MHz
20 1
- X 26.00 dB
104 A AV hngighge ~— 9.990000000 MHZ]
] Q factor \ 84.2
i 1
0 7 !
/ 13
10 7 T
20 d f ;
P A,
-30 de= —
oy
40 di
50 di
60 d
CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 B4D.776 MHz 16.47 dBm ndB_down 9,99 MHZ
T1 L B31.525 MHz -9.35 dBm nd8 26.00 dB
T2 1 B41.515 MHz -9.43 dam qQ factor 84.2

J

Middle Channel / 15MHz / QPSK

ec

ko Att

trum

&

RefLevel 30,00 cBm  Offset 10,60 0B & RBW 300 kHz

0B BWT 126 ps @ VBW 1 MHz  Mode Auto FFT

SGL Count_100,/100

|
mili] 15.39 dBm|
. 839.4070 MHz
& nyB 26.00 dB|
wd Pb e | PO - RIS 14.176000000 MHz
T Q factor l 59.2
od [ |
-10 di i *
w0 / |
=0 i T
P e A
A N
-40 d
50 di
60 db
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 639,407 MHz 15.39 dBm ndB down 14,176 MHz
T1 1 829.367 MHZ -10.95 dam nds 26.00 d8
T2 1 B43.543 MHZ -9.40 dBm  factor 53.2
— e —

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 110 | 110 | 273 | 272 | 449 | 4.49 | 8.99 - 1343 | - - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - - - - - - - - -
TEL : 886-3-327-3456 Page Number 1 A26-5 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel /

1.4MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 15.84 dBm) MiL1] 14.06 dBm)
s 836.77690 MHz 83603570 MHZ
20 1 20 T
Ogc Bw 1.099300699 MHz| Occ Bw 1.104895105 MHz
» | O e o P S TR Py S
od E 0 2
7 7
/ \ / N\
-10 df - c 10 d ~
/ / \
\
204 . 20d [
/ 1
A A N ",
n v W\ - h .
” S v , . van o) vy
Nty o, QW LN \-
40 d -40 de
50 df 50 d
&nd 60 d
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.7760 MHz 15.84 dam ML 36,0357 MHz 14.08 dam
T 1 835.95175 MHz 7.48 dBm Oce Bw 1.099300699 MHz TL L 835.94336 MHz 5.46 dBm Oce Bw 1.104895105 MHz
T2 1 837.05105 MHz 6.70 dBm T2 1 B37.04825 MHz 6.74 dBm
L U J wa L JU J L]
ectrum - hectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.73 dBm) MiL1]
2 " B36,85960 MHz o 836.5
- X OccBw 2.727272727 MHz| y Occ By 2.7152B4715 MHz|
Ao e AN DR T T e T
10 d 10 d —
/ I \
ad / 0 di / il
/ \ | \
~1od - - -0 d
\ / \
204 20d
T 7
P e i i T N § L L b \ e .
40 d -40 de
50 df 50 d
&nd 60 d
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.8595 MHz 16.73 dam ML £36.542 MHZ 15.28 dam
T 1 835.13936 MHz 11.10 dBm Oce Bw 2.727272727 MHz TL L 835.13936 MHz 9.09 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.86663 MHz 10.48 dam T2 1 837.85465 MHz 8.87 dam

L i

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum &2 v
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.55 dBm| mili] 13.40 dBm|
20 837.29900 MHz - 836.49000 MHz
“g)\ c By 4.485514486 MHZ, Oce Bw 4.485514486 MHZ|
TTi NN e Az . i i
104 kT e " P\ e b 104 vy e,
|
\ | \
od 7 v B J N\
\
BUE! \ -10d /
\ 1)
20 d 20 df -
7 X ]
. deg =l —t 308 st =
I B Gy 2y e o T T
-40d -40 d
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 837.299 MHz 14.55 dBm M1 B36.49 MHz 13.40 dBm
TL 1 834.25225 MHz 10.10 dBm Occ Bw 4.485514486 MHz TL L 834.25225 MHz 9.08 dem Occ Bw 4.485514486 MHz
T2 1 838.73776 MHz 8.73 dBm T2/ 1 838.73776 MHz 7.93 dam
L J L JU J
TEL : 886-3-327-3456 Page Number 1 A26-6 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

TEL : 886-3-327-3456

LTE Band 26

Middle Channel / 10MHz / QPSK

Ref Level 30,00 dBm

Offset
ko Att

10.60 B & RBW 300 kHz

(®]

a0 dB BWT
SGL Count 100/100
[@ 17k Max

126 ps @ VBW 1 MHz

Mode Auta FFT

MIL1]
20

16.16 dBm
837.0790 MHz
. £.991008991 MHZ|

GF 836.5 MHz

1001 pts
Marker

Type | Ref | Tre | X-value 1
M1

Y-value | Function
B37.079 MHz

Span 20.0 MHz

16.16 dBm
832.0245 MHz

10.35 dBm
841.0155 MHz

Oce Bw
10.45 dBm

Function Result |

£5.991008991 MHz

Middle Channel / 15MHz / QPSK

ectrum -
RefLevel 30,00 Bm  Offset 10,60 db & RBW 300 kHz
e att 30 dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count_100,/100
|
mili] 14.49 dBm|
- 834.9420 MHz
K Oce B 13426573427 MHz
T - Pl e o W2
wd L dmrren e RAY kP AP Tal
/
od 1 |
10d \I
/ \
20 df {' -
N U
Y SRR b i
o,
-40 d
50 di
60 db
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 634,342 MHz 14,43 dBm
T1 1 829.78B67 MHz 8.83 dBm oce Bw 13.426573427 MHz
T2 1 £43.2133 MHz 9.18 dbm
L JL

FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG171916B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
¥ ; ; Aks Line _§PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P /1 20 gbine [‘ 5
10 dem \ 10 dBm: \\
0dB ! \l 0 dem /
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS 1 f
-20 dBm
-30 dBm f \
40 dem
-50 dBm — A ‘I‘\!H e
I — et 4 e
50N 3 50 dBm =
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,95604 MHz -48.72 dBm -36.72 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,74326 MHz 20.01 dBm -9.99 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.23 dBm -12.23 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -27.43 dBm ~14.43 dB
824.000 MHz 526,000 MHz 100,000 kHz 824.28671 MHz 20.40 dBm -9.60 d& 850.000 MHz 860,000 MHz 100.000 kHz 850, 14436 MHz -48.18 dBm -35.18 dB
——
il J ] il [] W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm - P 10 et &
C \
0 ds f ! o cerd \
-10 dem : \ !
SPURIOUS_LINE_ABS | \
-20 dem \\
-30 dem 7 -
40 dem A -40 dBm \“
/n—.j /" W\Jﬁ“\
50 dam — - 50 dBm
L -
BUHET S— 60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,38861 MHz -43.54 dém -30.54 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.62338 MHz 12.57 dbm -17.43 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -3L.57 dém -18.57 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -33.22 dBm -20.22 dB
£24.000 MHz 526000 MHz 100.000 kHz 825.06793 MHz 12.46 dBm -17.54 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -42.10 dBm -29.10 dB
Y
I 1 P
z021 16:13:39

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-8 of 23



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine H’\ 5
10 dBm !/H\! 10 ¢Bm { \I
o dd ! 0 dem / \
|
-10 d8m \ -10 dBm
SPURIOUS_LINE_ABS l J
-20 dem ‘,\ -20 dBm
30 dBm J I"’\\ -30 def: ]
W
-40 dBm (. -40 digm fli# T
-50 dem 1 5l‘%‘ wild || " \
p—— . U
ey = - 50 dem — —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -49,92 dBm -36.92 d& 847.000 MHz 849.000 MHz 100.000 kHz 848.76723 MHz 18.86 dBm -11.14 d&
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -26.46 dBm -13.46 dB 949,000 MHz 850,000 MHz 20,000 kHz 540,00050 MHz -27.32 dbm -14.32 dB
824.000 MHz 826.000 MHz 100.000 kHz 82423477 MHz 18.87 dém ~11.03 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.33467 MHz -49.96 dbm -36.96 dB
S
T
i e N [1 e
2021 16:15:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectrul
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm f ol 10 dBr”." 2\
ode f‘ \ 0 dBrJ \L
-10 dem | \ -10 dpm
SPURIOUS_LINE_ABS [} \
-20 dem k 20 dBm
-30 dem Bim
40 dem /,r( 40 dBm =
-50 dBm = /Tv- -50 dBm [,
,M——r’--""'"«/_ll S S
-6 8T -60 dem: -
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -44.06 dém -31.06 d& 547.000 MHz 849.000 MAz 100.000 kHz 847.91608 MHz 11.23 dBm -18.77 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -33.12 dém -20.12 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -33.71 dBm -20.71 dB
£24.000 MHz 526000 MHz 100.000 kHz 524.99501 MHz 11.60 dBm -18.40 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -43.27 dBm -30.27 dB
Y
I 1 P

TEL : 886-3-327-3456 1 A26-9 of 23
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 26 / SMHz / QPSK
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 ESG'- Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P (_\ 20 ghine , 5
10 dém J l 10.dém ’{ T
o dd { \ 0 dem " l‘
-10 d8m -10 dBm -
SPURIOUS_LINE_ABS \ J
20 dBm \ -20 dBm "I
-30 dem ‘/ : /”\ /n\ 3 dem ,IJ, H
40 dem ‘\m } f ([l cem q‘
;WAL w1
50 dem -t . 50 I
N i [y ' Sl —
S By “'*"“—-..._,___ﬂ_‘__'
B i -60 dem T
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,99600 MHz -47.50 dBm -34.50 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77073 MHz 20.17 dBm -9.83 dB
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -24.07 dBm -11.07 dB 949,000 MHz 850.000 MHz 30,000 kHz 549,00050 MHz -21.42 dBm -8.42 db
824.000 MHz 827.000 MHz 100.000 kHz §24.25325 MHz 20.70 dBm -9.30 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -46.21 dbm -33.21 dB
S
T
i e N [1 e

16:28:39

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
6 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dBm = — 10 diyn-
I I e
o de / [l p dem
f i T
| \
-10 dém I -10 dBm 1
SPURIOUS_LINE_ABS K \
20 dem l 20 dim l
-30 dBm MJ.J -30 dBm L
40 dem L -40 dBm Lo,
/
50 dem PO S e 50 dem I S,
e Al | 4
-60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_||[['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,38002 MHz ~35.76 dém ~22.76 d& 46000 MiE | B45 o0 Wiz 100,000 Kiz e e T -mﬁl
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59550 MHz -29.31 dém -16.31 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -29.76 dBm -16.76 dB
£24.000 MHz 527000 Mtz 100.000 kHz 524.84366 MHz 8.69 dBm -21.31 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -38.52 dBm -25.52 dB

]" 1

Date:

TEL : 886-3-327-3456 Page Number 1 A26-10 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum L

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P ﬂ 20 dbime =
!
10 dBm : 10 dBm H
[ l }
ods ! - 0 dBm ’
-10 dBm HI -10 dBm. |
SPURIOUS_LINE_ABS k i
-20 dBm -20 dBm J
-30 dem r/ l“.,H [’\\ / T derm “\ 7 \
-40 dBm | JMM ‘ J‘ ! 40 dem JJ'
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -49.07 dém -36.07 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77672 MHz 19.01 dBm -10.99 d&
£23.000 MHz 824.000 MHz 30.000 kHz 823.59950 MHz -22.64 dim -9.64 dB 549.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -23.85 dBm -10.85 di
824.000 MHz 827.000 MHz 100.000 kHz 824.24426 MHz 19.35 dém ~10.65 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -47.99 dbm -34.99 db
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98801 MHz ~36.64 dBm -23.64 05 546,000 Mz | 849,000 Mz 100,000 Kiz 347 01149 Wz 728 dbm 2545 B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,99550 MHz -30.14 dBm “17.14.d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -30.65 dBm -17.85 dB
£24.000 MHz 527.000 MHz 100.000 kHz 826.73776 MHz 7.72 dBm -22.28 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -38.59 dBm -25.99 dB
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LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 82286014 MHz -47.96 dém -34.96 de 844.000 MHz 849.000 MHz 100.000 kHz 848.66284 MHz 19.88 dBm -10.12 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -22.51 dBm -9.51 dB 543,000 MHz 850,000 MHz 50.000 kHz 849,00048 MHz -23.11 dBm -10.11 dB
824.000 MHz 829.000 MHz 100.000 kHz 82433716 MHz 20.39 dBm -9.51 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,79421 MHz -47.36 dbm -34.36 db
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__Rangelow | Range Up REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90809 MHz -35.64 dBm -22.64 05 544,000 Mz | 849,000 Mz 100,000 Kiz 345 16633 Mz 546 B 25,59 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £823,59750 MHz -29.32 dbm -16.32 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00749 MHz -31.41 dBm -18.41 dB
£24.000 MHz 529.000 MHz 100.000 kHz 826.50500 MHz 5.58 dBm -23.42 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -38.69 dBm -25.69 dB
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LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
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§15.000 MHz 523,000 MHz 100.000 kHz 822,21279 MHz -49.88 d&m -36.88 d8 544.000 MHz 849,000 MHz 100.000 kHz 848,62780 MHz 18.24 dBm -11.76 dB
£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -23.92 dém -10.52 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz -24.09 dBm -11.00 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.30719 MHz 18.76 dBm ~11.24 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.81415 MHz -49.55 dbm -36.55 dB
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,97203 Mhz -37.01 dem ~24.01 db 544000 MHz 849,000 MHZ 100,000 kA2 84657062 MAZ 524 dBm —24.76 0B
£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -30.15 dBm -17.15 8 949.000 MHz 850,000 MHz 50.000 kHz 849,02148 MHz -31.68 dBm -18.68 d8
824.000 MHz £29.000 MHz 100.000 kHz 62665485 MHz S.42 dem ~24.52 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -39.56 dbm -26.56 dBb
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LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -48.53 dBm -35.53 d& 839.000 MHz §49.000 MHz 100.000 kHz 84844555 MHZ 19.66 dBm -10.14 d&
523,000 MHz £24.000 MHz 100,000 kHz 823,99550 MHz -31.87 dém -18.87 & 849,000 MHz 850.000 MHz 100,000 kHz 849,02248 MHz -30.58 dBm -17.56 dB
£24.000 MHz 534.000 MHz 100.000 kHz 524.60440 MHz 20.91 dBm -9.05 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -48.87 dBm -35.87 dB
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Spectrum *||| Spectrum
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | RBW | Fraquency | powerabs | ALimit
815.000 MHz 623.000 MHz 100.000 kHz £22.59600 MHz -35.11 dém -22.11 d& £39.000 MHZ 849.000 MRz 100,000 kHz 530,70430 MHz 3.46 dBm 26.54 dB
823.000 MHz §24.000 MHz 100.000 kHz 823.97453 MHz -29.83 dBm -16.83 d& 543,000 MHz 850,000 MHz 100,000 kHz 549,00050 MHz -32.35 dBm -19.35 dB
824.000 MHz 834.000 MHz 100.000 kHz 825.11389 MHz 4.69 dBm -25.31 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -39.30 dBm -26.30 dB
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LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,06404 MHz -47.44 dem -34.44 d& 539.000 MHZ 549,000 MAzZ 100,000 kHz 54640550 1MHZ 19,39 dbm 10.62 dB
£23.000 MHz 824,000 MHz 100.000 kHz 923,94855 MHz -32.15 dBm -19.15 8 849,000 MHz 850,000 MHz 100,000 kHz 84901449 WMHz -34.17 dBm -21.17 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,57443 MHz 19.53 dBm -10.47 dB 50,000 MHz 850.000 MH2 100.000 kHz BE50.01499 MHzZ -4D.49 dBm -36.40 dB
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LTE Band 26 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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E15.000 MAz 923,000 MHz 100,000 kHz 922,71626 MAz 43,37 dem -36.37 d& 534000 MHZ 849,000 MHZ 100,000 kA2 E,;g‘ﬁ T 16,50 dbm _mwl
523,000 MHz £24.000 MHz 200,000 kHz 923.95554 MHz -26.33 dm -13.33 08 849,000 MHz 850.000 MHz 200.000 kHz 840,00450 MHz -26.84 dBm -13.84 dB
824.000 MHz £39.000 MHz 100.000 kHz 82484665 MHz 20.30 dBm -9.70 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -49.40 dbm -36.40 dB
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,78022 MRz -37.23 dem -24.23 d 834.000 MHZ 849,000 MHZ 100 000 kHz T 177 dom -zaml
523.000 MH2 | 694,000 MHz 200.000 kiz 823,58751 MHz -31.37 dém -18.37 d8 849.000 MHz 850,000 MHz 200,000 kHz 849,02348 MHz -33.12 dBm -20.12 dB
£24.000 MHz 539.000 MHz 100.000 kHz 826.53996 MHz 2.25 dBm -27.75 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,15485 MHz -40.42 dBm -27.42 dB
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LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
§15.000 MHz 923.000 MHz 100.000 kHz 522,90420 MHz 49,72 dem -36.72 dB 534,000 MHZ 549,000 MAzZ 100,000 kHz E,;g‘ﬁ T 18.50 dbm _UWI
523,000 MHz £24.000 MHz 200,000 kHz 82399550 MHz -25.07 dBm -12.07 8 843.000 MHz 850.000 MHz 200.000 kHz 840,01449 MHz -25.60 dBm -12.60 dB
824.000 MHz 939,000 MHz 100.000 kHz 824.86164 MHz 19.44 dém -10.56 dB 50,000 MHz 850.000 MH2 100.000 kHz R0 29478 MHz 49,00 dBm ~36.650 dB
Y
I 1 1 i
Date:r 22 1 2:49

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-17 of 23



ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

Conducted Spurious Emission

LTE Band 26 / 1.4AMHz
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30.000 MHz 815.000 MHz 100.000 kHz 782.44907 MHz -57.49 dBm -44.49 dB 30.000 MHz 815.000 MHz 100.000 kHz 801.38601 MHz -57.45 dBm -44.45 dB
860,000 MHz 1.000 GHz 100.000 kHz 962.46918 MHz -56.95 dBm -43,95 dB 860,000 MHz 1,000 GHz 100.000 kHz 874.62512 MHz -56.98 dBm -43,98 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85376 GHz -46.58 dBm -33.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95826 GHz -46.62 dBm -33.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -42,33 dBm -29.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90526 GHz -42.05 dBm -29.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34966 GHz -43,22 dBm -30.22 db 7.000 GHz 9,000 GHz 1.000 MHz 7.32517 GHz -43 .35 dBm -30.35 di
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LTE Band 26 / 3MHz
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Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
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" . —
-50 derr -50 dBm
- -
70 dB 70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.73017 MHz -57.46 dBm -44.46 dB 30.000 MHz 815.000 MHz 100.000 kHz 629.28551 MHz -57.53 dBém -44.53 dB
860,000 MHz 1.000 GHz 100.000 kHz 924.44852 MHz =-57.06 dBm -44,06 dB 860,000 MHz 1,000 GHz 100.000 kHz 916.19127 MHz -57.33 dBm -44,33 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51437 GHz -46.52 dBm -33.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97526 GHz -46.65 dBm -33.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95026 GHz -42.29 dBm -29.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.89239 GHz -42,28 dBm -29.28 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32967 GHz -43,30 dBm -30.32 db 7.000 GHz 9,000 GHz 1.000 MHz 7.21617 GHz -43 .45 dBm -30.45 d&
—_— _—
( ) J 2 ] o
D 2 16:30:48

Highest Channel / QPSK

pectri nvn
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine $PURIOUS JINE_ABS PAES
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBém
- e s P NP
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-70 dB
-80 de:
-90 de:
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 808,49963 MHz -57.09 dBm -44.09 dB
2860.000 MHz 1,000 GHz 100.000 kHz 969,98001 MHz -57.16 dBém -44.16 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51037 GHz -46.45 dBm -33.45 dB
3,000 GHz 7,000 GHz 1.000 MHz 6.92976 GHz -42.21 dBm -29.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35616 GHz -43.34 dBm -30.34 dB
i
I J -
Date: 16:35:36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 26 / 5SMHz

pectrum v ||| Spectrum
Ref Level 0.00 dem  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 10,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PARS
ine $PURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
JS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
» 2 i N N . R R R
-50 derr -~ -50 dBm
—
=70 dB =70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 786.12852 MHz -57.28 dBm -44.28 dB 30,000 MHz 815.000 MHz 100,000 kHz 810.90354 MHz -57.49 dBm -44.49 dB
860,000 MHz 1,000 GHz 100,000 kHz 998,20393 MHz -56,94 dBm -43,94 dB 860,000 MHz 1,000 GHz 100,000 kHz 977.53749 MHz -57.09 dBm -44,00 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94326 GHz -46.28 dbm -33.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50387 GHz -46.54 dBm -33.54 db
3.000 GHz 7.000 GHz 1.000 MHz 6.93976 GHz -42,07 dBm -29.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92976 GHz -42,00 dBm -29.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32667 GHz -43.28 dBm -30.28 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.33167 GHz -43.36 dBm -30.36 d&
—_— —
\ )i ] 2 ] w
D 22.0CT.2021 16:43:4
pectri nvn
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBém
i N DS MR
-50 dém -
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 62359462 MHz -57.60 dBm -44.60 dB
2860.000 MHz 1,000 GHz 100.000 kHz 971,61280 MHz -57.09 dBém -44.09 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.97426 GHz -46.57 dBm -33.57 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.93526 GHz -41,99 dém -28.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.38665 GHz -43,32 dBm -30.32 dB
il
I J -
16:51:34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 26 / 10MHz

pectrum v ||| Spectrum
Ref Level 0.00 dem  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 10,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PARS
ine $PURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
JS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
) e S L RPN R — e o o N S
-50 derr -50 dBm
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70 dB =70 dBm
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 798.83492 MHz -57.41 dBm -44.41 dB 30,000 MHz 815.000 MHz 100,000 kHz 814.63205 MHz -56.62 dBm -43.62 dB
860,000 MHz 1,000 GHz 100,000 kHz 868.18727 MHz -57.18 dBm -44,18 dB 860,000 MHz 1,000 GHz 100,000 kHz 96741420 MHz -57.21 dBm -44,.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96876 GHz -46.51 dBm -33.51dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96376 GHz -46,49 dBm -33.49 db
3.000 GHz 7.000 GHz 1.000 MHz 6.95676 GHz -42,20 dBm -29.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94426 GHz -42,31 dBm -20.31 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35466 GHz -43,30 dBm -30.39 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.32717 GHz -43,24 dém -30.24 d&
—_— —
\ I ) ] ( I J w
D 2 16:54:45 D T.2021 16:56:38
pectri nvn
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBém
e N SIS PR
-50 dBm e
-70 dB
-80 de
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 771.11634 MHz -57.45 dim -44.45 dB
2860.000 MHz 1,000 GHz 100.000 kHz 957.89737 MHz -56.82 dBém -43.82 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.97076 GHz -46.69 dBm -33.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -42.26 dém -29.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.39665 GHz -43.34 dBm -30.34 dB
il
I J -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 26 / 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

pectrum 7 ||| Spectrum
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
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Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.59037 MHz -54.42 dBm -41.42 dB 30.000 MHz 815.000 MHz 100.000 kHz 785.24545 MHz -57.56 dBm -44.56 dB
860,000 MHz 1.000 GHz 100.000 kHz 863.80207 MHz =-57.16 dBm -44,16 dB 860,000 MHz 1,000 GHz 100.000 kHz 994 42519 MHz -57.12 dBm -44,12 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50737 GHz -46.42 dBm -33.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.53037 GHz -46.46 dBm -33.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.95638 GHz -42.17 dBm -29.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90576 GHz -42,20 dBm -29.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34966 GHz -43,31 dBm -30.31 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35166 GHz -43.28 dBm -30.28 d&
_— _—
\ I ) ] ( Il J w

D: 2! 17:04:5 D. T.2021 17:06:50
Highest Channel / QPSK
pectri nvn
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ipe BPURIOUS JINE_ABS PAES
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBém
. - e NP NS R
-50 deém —e
-70 dB
-80 de:
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811,39413 MHz -57.57 dBm -44.57 dB
2860.000 MHz 1,000 GHz 100.000 kHz 930,97967 MHz -57.09 dBém -44.09 d&
1.000 GHz 3.000 GHz 1.000 MHz 2,55836 GHz -46.71 dBm -33.71d8B
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42,16 dBm -29.16 dB.
7.000 GHz 9,000 GHz 1.000 MHz 7.34716 GHz -43.24 dBm -30.24 dB.
i
I J -
7:11:00
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0080
40 Normal Voltage 0.0135
30 Normal Voltage 0.0074
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0209
0 Normal Voltage 0.0212

PASS
-10 Normal Voltage 0.0013
-20 Normal Voltage 0.0202
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0051
20 Normal Voltage 0.0000
20 Battery End Point 0.0031

Note:
1. Normal Voltage =12.00 V. ; Battery End Point (BEP) =8.00 V. ; Maximum Voltage =40.00 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A26-23 of 23
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 38

Peak-to-Average Ratio
Mode LTE Band 38 / 20MHz
Mod. QPSK Limit: 13dB
RB Size Full RB Result
Middle CH 5.16 PASS

TEL : 886-3-327-3456

LTE Band 38/ 20MHz / QPSK

Middle Channel / Full RB

Ref Level 20,00 dém

‘Jg]

ko Att
TRG:IFR

[[e152 view

30d6 AQT

11.60 di
2ms @ RBW 20 MHz

(CF 2.595 GHz

Y
Mean |
Trace 1 21.99 dBm

f——

Distribution Function

crest | 10% | 105

Mean Pyer + 20.00 dB.
Samples:

130000)

5.88 d8 2.58 d8 4.43 d8

| D% | D019 |
5.16 d8 5.65 d8

FAX . 886-3-328-4978

Page Number

1 A38-1 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 486 | 492 | 961 - | 1418 - | 1890 | -
Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
© Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - - - - - - - - -
TEL : 886-3-327-3456 Page Number 1 A38-2 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 38

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum l"r_‘,’
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.74 dBm) ™M1[1] 3 dBm)|
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CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50519 GHz 15.74 dam nd8 down 4.855 MHz ML 2.504441 GHz 13.73 dam nd8 down 4.915 MHz
T1 1 2,592612 GHz -9.76 dBm nd8 26.00 dB T1 L 2,592572 GHz 2,28 dBm nd8 26,00 d8
T2 1 2,597468 GHz -10.47 d8m Q factor 534.5 T2 1 2.597488 GHz Q factor 527.9
~r
L ] J - JU J ) wo

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 GBm  Offset 11,00 OB & RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
(@ 17k Max
MI[1]

" " 2.5919630 GHz
= . N ndi 26.00 dB
04 AV T | VB 9.610000000 MHz|
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0d8 : T
-10 dem ; id

J \
20 dBm — ] B
e R
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-40 dBm
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-6 dBm

CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker

Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 2.591963 GHz 16.56 dsm nd8 down 9.51 MHz

T1 1 2,590185 GHz -9.43 dBm nd8 26.00 dB

T2 1 2,599795 GHz -8.91 dBm Q factor 269.7

~r
~ I 4 -

Left Blank

Middle Channel / 15MHz / 16QAM

&

0GB Offset 1160 db = RBW 300 khz
30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 16.19 dBm)
2.5990760 GHZ|
= 26.00 dB
- o ATy, P o 14.176000000 MHz
- 7 T Q factor | 183.3
0 dé: i JII
-10 dam 7 T
e A 1
-~ \
20 dBm s + ‘h —
Ll AT A
-30 dém S
-40 dBm
-50 dBm
-60 dBm
CF 2,595 GHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,599076 GHz 16.19 dam nd8 down 14.176 MHz
TL 1 2,587867 GHz -9.84 dBm nd8 26.00 dB
T2 1 2,602043 GHz -8.46 dBm Q factor 1B3.3
-
~ I 4 -

Left Blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

Middle Channel / 20MHz / 16QAM

Spectrum o
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 300 kHz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
(@ 15k Max
LY 14.21 aBm
20 a8 2.5990360 GHz
o 26.00 dB
104 AN, BN, o, 18.901000000 MHz|
;I Q factor | 137.5)
|
0 dBm:
/ L
-10 dBm v T
20 dom {
v LN P
pagr e
-apstpanf . s ‘\
J
-40 dBm
50 dgm
-6 dBm
CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.599036 GHz 14,21 dBm nd8 down 18.901 MHz
T1 1 2.58541 GHz -11.71 dam nd8 26.00 dB
T2 1 2.604311 GHz -9.85 d@m Q factor 137.5
I wve

Left Blank

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 451 | 453 | 8.93 - | 13.46 - 1778 | -
Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
© Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - - - - - - - - -
TEL : 886-3-327-3456 Page Number 1 A38-5 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 38

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum L“_‘}‘ trum l"r‘?
Ref Level 30.00 GBm  Offset 1150 dB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.60 db @ RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596078 GHz 15.51 dam ML 2.505139 GHz 1446 dBm
TL 1 2,5927522 GHz 9.73 dBm Oce Bw 4.505454505 MHz T1 L 2,5927522 GHz 9.52 dBm Oce Bw 4.525474525 MHz
T2 1 2.5972577 GHz 9.39 dam T2 1 2.5072777 GHz 7.32 dam
~ I 4 JL 4 -

Mi

ddle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum
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TL 1
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25994955 GHz

Occ Bw 8.931068931 MHz

Left Blank

Mi

ddle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

rum

=

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 11,80 dB & RBW 300 kHz
SWT  12.6 ps @ VBW 1 MHz

Mode Auto FFT
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Left Blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 38
Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM
Spectrum E]
Ref Level 30.00 dém Offset 11.80 dB & RBW 300 kHz
jo ALt 30 dB SWT 1B.9 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
- ¥y Oce By 17.782217782 MHz|
104 I A NATAT S AR Vs
- 4 7 i Y W
o dbm / |
-10 d8m ‘ l‘,
| \
20 deém
O el (A,
A Left Blank
-40 dem
-50 dem
-60 dem
CF 2.595 GHz 1001 pts Ejau 40.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 2,593561 GHz 14.97 dBm
Tl 1 2,5861289 GHz 7.30 dBém Occ Bw 17.782217782 MHz
T2 1 2,6039111 GHz 7.82 dam

TEL : 886-3-327-3456 Page Number 1 A38-7 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

Conducted Band Edge

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || spectrum =
Ref Level 30.00 dBm  Offset 15.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 15.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PAES | SPURIGLUE QHEEKARS_ MAI-;_“
on dhlpe_$PURIOUS LINE ABS PASS 20 dbine knumﬁ IS JINE_ABS PABS
10 dBm 10 dBm l ‘
0 de 0 dBm ' ‘
-10 d8m -10 dBm !
An dnen I |
SPURIOUS_LINE_ABS 0 dém 1
-30 dBm I J‘ 0 dem
40 AR, TR O e o e !!I”m IR
-50 d8m 5 J
-60 dBm -60 dBm:
Start 2.545 GHz 10005 pts Stop 2.575 GHz | || start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | __Powerabs | aAlimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2:545 GHz 2.564 GHz 1.000 MHz 2.56051 GHz -25.16 dBm -0.16 d& 2,615 GHz 2,620 GHz 100.000 kHz 2.61965 GHz 22.07 dBm -7.93 dB.
2.564 GHz 2.565 GHz 1.000 MHz 2.56486 GHz -28.76 dém -15.76 dB 2,620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz 21172 dem 1728
2,565 GHz 2.569 GHz 1.000 MHz 2,56891 GHz -12.54 dBm -2.54 d& 2,621 GHz 2,625 GHz 1.000 MHz 2,62100 GHz -16.61 dBm -6.61 dB
2.560 GHz 2.570 GHz 100.000 kHz 2.56994 GHz -11.86 dBm -1.86 dB 2.625 GHz 2.626 GHz 1.000 MHz 2.62506 GHZ “32.50 dem 19.50 db
2.570 GHz 2.575 GHz 100.000 kHz 2.57030 GHz 21.80 dBm -8.20 dB 2.626 GHz 2,645 GHz 1.000 MHz 2.62889 GHz 20 24 dBm 424 dB
T
) e

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 15.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS BASS 20 abjpe—_bPURIOUS LINE ABS PASS
10 dBm 10 dBm
0dB f dem }
-10 dBm 7 ] 10 dBm l
o i g NI
SPURIOUS_LINE_ABS 20 cem |
-30 dBm w -30 dBm " {
. \ "
40 dBm, e -40 dBm Iy
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56361 GHz -27.51 dBm -2.51 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61B816 GHz 8.25 dbm -21.75 db
2.564 GHz 2.565 GHz 1.000 MHz 256465 GHz -25.17 dém -12.17 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -22.18 dBm -12.18 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56762 GHz -19.39 dém -9.39 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62203 GHz -13.84 dBm -3.84 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56955 GHz -22.17 dBm -12.17 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62541 GHz 221.72 dBm .72 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57148 GHz B.44 dém ~21.56 d 2,626 GHz 2.645 GHz 1.000 MHz 2.62777 GHz -28.09 dbm -3.09 dB
\
) i )
Date: 1.NOV.2021
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